
www.ohiowea.org                                                                                                                                                     1

u l l e t i n

Ohio Water Environment Association 

u c k e y e
 

Volume 90:2 | Issue 2 2017

B

www.ohiowea.org 

Appalachia  
Ohio All iance
Read More Inside
pg. 60-62

Water Environment 
Association

Preserving & Enhancing 
Ohio’s Water Environment

2017 Conference Edit ion

June 26-29th, 2017

Cincinnat i , OH

Detai ls  Inside



2                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2017
[...]
Email us at info@ohiowea.org

Career Opportunities

No charge for job seekers.
No charge to post a position if you or a fellow em-
ployee are an OWEA/WEF member. 
$167 for a 30 day posting if not a member.
$167 for a Professional Membership
We encourage you to join OWEA and reap all the 
benefits of membership. Same price as a posting!



www.ohiowea.org                                                                                                                                                     27

Utility Partnership Program

WEF Utility Partnership Program Member Utilities

Avon Lake Municipal Utilities
City of Canton WRF

City of Celina
City of Columbus DPU

City of Fairborn
City of Harrison

City of Mansfield
City of Marietta WWTP

City of Newark Wastewater Treatment Plant
City of Oberlin

City of Solon
City of Toledo Water Reclamation

City of Troy Ohio
City of Twinsburg

City of Warren WWTP
Clermont County Sewer District

Fairfield County 
Lake County 

MSD of Greater Cincinnati
Northeast Ohio Regional Sewer District

Sanitation District No 1

The WEF Utility Partnership Program (UPP) is 
designed to allow Ohio utilities to join WEF and OWEA 
while creating a comprehensive membership package 
for designated employees. Utilities can consolidate all 
members within their organization onto one account 
and have the flexibility to tailor the appropriate value 
packages based on the designated employees’ needs. 
Key Benefits Include:
•	 UPP is fully customizable, based on the needs of 

each utility, and a WEF team member will be on-
hand to walk each utility through the enrollment 
process.

•	 ALL members at the utility will be enrolled, with 
synchronized begin and end dates, on ONE 
invoice, for an easy one-time per year payment.

All members, who were already WEF members, retain 
original membership number, credit for all years of 
membership, and remain a full-voting WEF member.
ALL employees at the UPP utility will be 
eligible for membership registration rates at 
WEFTEC, as well as the early-bird rate for 
Premium and Standard WEFTEC registration 
at any-time throughout the registration period.  
ALL employees at the UPP utility will also be 
eligible for member rates for the OWEA Technical 
Conference and Exposition, OWEA Workshops, 
and events.

All employees at the utility will be eligible to register 
for a WEFTEC Exhibition-only pass at NO-Charge. 
WEFTEC registrations can be included in the UPP 
Membership transaction, at the time of enrollment or 
can be grouped and submitted closer to WEFTEC.
UPP also includes a special, NO-Charge membership 
for Public Officials designated by the Utility, at their 
discretion.
Up to five new WEF/OWEA members can be added 
by the utility each year, at no charge for the first year 
of membership.
UPP utility will be eligible for distributor pricing on all 
WEF products and services – that’s 40% off list pricing. 
In addition to traditional items this discount also 
extends to online learning in the new WEF Knowledge 
Center.
UPP members will be eligible for special discounted 
registration for other WEF Conferences and events.

OWEA currently has 20 municipalities signed up for the Utility Partnership Program.  

To learn about the benefits for your utility visit http://www.wef.org/UtilityPartnership/
Or contact Amy Davis, amydavis@ohiowea.org, 614.488.5800



28                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2017

Rocky River Wastewater Treatment Plant

Plant Profile

A regional facility serving the Cities of Bay Village, 
Fairview Park, Rocky River and Westlake, OH

Plant Details
  • Design Average Daily Flow of 22.5 MGD

• Design Peak Daily Flow of 45 MGD
• Highest Recorded flow of 170 MGD in 2011
• Serves a population of approximately 86,000 
• Discharges into Lake Erie

History
The Rocky River Wastewater Treatment Plant was 

originally constructed in or around 1939 after complaints 
were brought against the Village of Rocky River and 
multiple surrounding communities from the Cleveland 
Metropolitan Park Board. Previous to the construction 
of the plant, an Imhoff tank and a cesspool were the 
means of disposal for the sanitary wastes discharged by 
the citizens of what was then the Village of Rocky River. 
This cesspool drained into Spencer creek, which flows 
through the area that was known as Hahn’s grove, and 
is now the location of the current plant. This presented a 
health and safety issue for those residents downstream 
of the cesspool and along the banks of the creek. The 
citizens of Bay Village discharged into Huntington Creek 
which traversed property owned by the parks board. 

Fairview Village had sewers that flowed directly into 
the Rocky River. Bonds were approved in the 1920s for 
construction of such a facility, but due to the downturn 
in the economy, construction was not able to proceed 
until the late 1930s, with monies made available through 
the Works Progress Administration (WPA). The original 
plant consisted of a settling basin and sand beds. Growth 
in the area in the 1940s and early 1950s overloaded 
the plant by more than 200%. A period of contentious 
discussion took place throughout the 1950s, trying to 
determine who would pay for, and where a new or larger 
facility would be constructed. Construction finally began 
in 1958, and a $4million dollar plant opened for operation 
in 1962. The plant produced 4 to 5 MGD upon start up, 
and had a treatment capacity of 16 MGD ADF. The new 
plant consisted of a screen house, grit removal, primary 
clarification, chemical enhanced treatment, secondary 
clarification, and chlorine addition for disinfection. 
Anaerobic digestion and sludge drying and incineration 
were the method of residuals management. It had 
a staff of 8 operators, a mechanic, a janitor, an office 
assistant, and a superintendent. The plant was operated 
by Cuyahoga County and was part of sewer district 6, 
which included Bay Village, Rocky River, Fairview Park, 
Westlake, and Rockport Township. 

In the 1970s, regulation required secondary treatment 
processes be added to the wastewater treatment plant. 
These improvements were constructed as a two-phase 
project, with estimated costs equaling approximately 
$5 million dollars. The projects were partially funded 
with federal monies, the remainder as bonds issued. 
Construction began in 1970s of an experimental carbon 
filtration unit, post primary clarification. Unfortunately, 
this system failed within one year of start up, and a 
second project was required to construct four fixed film 
reactors. The new plant included settled sewage pumps, 
an auxiliary clarifier, fixed film reactors, final clarifiers, 
and two new anaerobic digesters. The vacuum filters 
were removed, and belt presses were installed for sludge 

A crane is ready to replace equipment at the Rocky River 
WWTP Fixed Film Reactor Buildings.

Overhead View of Rocky River WWTP circa 1939. 

Plant Profile



www.ohiowea.org                                                                                                                                                     29

dewatering. These improvements brought the plant up to 
22.5 MGD ADF and a peak flow of 45 MGD.

Around the same time that the 1980s project 
was completed, the four cities currently 
paying for the operation of the county 
wastewater plant, decided that it would 
be in their best interests to take 
over ownership of the facility. The 
original agreement, drafted in 1982, 
created a management committee 
comprised of the four city mayors, 
and one at-large member, serving 
a two year membership, with each 
city getting to nominate a member 
every eight years. The committee 
determined that administration of 
the facility would be done through 
the city of Rocky River, with each city 
paying their share of operational and 
improvement costs as dictated through the 
mandated, every three year sewer flow and strength 
study. Each city was allotted a portion of the ADF, and 
any that discharged more would be given a higher rate. 
Since the 1980 expansion, a pump station at Lake Road, 
and Excess Flow Primaries were added to the plant.

Treatment Process
Each city owns a collection system that conveys 

wastewater to the plant. These flows are combined in a 
chamber just outside of the headworks building. Flow is 
channeled to mechanically cleaned Huber Rakemax bar 
screens from the influent junction chamber. Five channels 

hold one screen each, with an individual capacity of 37.5 
MGD. The total screening capacity for the building is 150 

MGD. During average daily flow, one screen is 
in-service. During storm events, settings in 

the SCADA system trigger more channels 
to open depending on the incoming 

flow. At flow rates of greater than 128 
MGD, flow is bypassed over a 39 foot 
sharp crested weir straight to the 
effluent channel. A bubbler/area 
velocity sensor measures the flow 
through the bypass. 

 Four Parshall flumes channel flow 
into 1 of 4 aerated grit chambers. 
Ultrasonic flow meters measure flow 

through the flumes and the flow data 
is transmitted through SCADA. The 

chambers are each designed to handle a 
maximum of 32 MGD each and are opened 

as needed during higher flows. Two blowers 
aerate the wastewater to maintain freshness and 

to keep organic materials in suspension, while allowing 
the heavier, primarily inorganic material to settle to the 
bottom of the chamber. The square chambers slope to a 
channel on one side of each tank, where an auger carries 
the material to a collection sump shared between two 
tanks. A series of buckets on a chain pull the grit up to a 
classifier where it is washed and dewatered before being 
deposited in a 3 cubic yard grit dumpster. The dumpsters 
are moved and dumped by forklift into the grit and 
screenings yard box. Typically one to 1.5 grit dumpsters 
are filled each day. During winter months the dumpsters 
are kept inside until the morning of a scheduled pickup to 
avoid problems dumping the material at the landfill due 
to freezing temperatures. During the warmer months, the 
boxes are dumped every other day. 

 After grit removal, all flow is channeled to one of three 
primary clarifiers systems depending on flows. In this 
channel, sodium hypochlorite is dosed for odor control 
purposes during warmer weather months. Ferric chloride 
is also dosed in this channel for phosphorus reduction. 
When flows to the WWTP reach levels higher than 25 
MGD, the auxiliary clarifiers are put into service to allow 
for adequate settling and CBOD removal. A control gate 
in the influent channel is set for a flow rate (currently 32 
MGD but stress testing in 2017 will determine if higher 
flows are acceptable), and when flows reach that set 
point, the gate lowers, forcing flow over a sharp-crested 
weir into a line that runs to the auxiliary clarifiers. The 
rectangular clarifiers were installed in 1982 as part of 
a major capital improvement project. Influent flows into 
each tank through a motor operated slide gate into the 
inlet distribution channel. The flow is then dispersed 
across the tank width by a baffle into the clarification 
zone. Flow then passes under a scum baffle and then 
through V-notch weirs into one of six rectangular launders 
per tank. Primary effluent then flows into a channel, 
connected to a 42” pipe, which connects to the settled 
sewage pump station. The solids that have settled to the 
bottom of the tank are scraped into collection hoppers at 
the influent side of the tank via a traveling bridge system. Overhead View of Rocky River WWTP 2016. 

Plant Profile



30                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2017

Plant Profile

When the level in the tank reaches greater than 12”, the 
SCADA system sends a signal to the control panels on 
the bridges which command them to move down and 
back on a rail system that is the length of the tank. Scum 
is removed to troughs through this same process, and 
flows back to the original primary clarifiers. Electrically 
actuated valves in the basement are opened, and pumps 
remove the solids to the primary clarifiers. 

Due to pumping capacity restrictions, and secondary 
treatment process restrictions, flows above 45 MGD 
are sent to the Excess Flow Primaries. This system was 
installed in 2001 as part of an 11 million dollar capital 
improvement project. An electrically actuated downward 
opening gate is controlled through the SCADA system. 
During moderate rain events, flows are diverted to this 
tank for equalization, and then returned as soon as plant 
influent flows drop below 25. A total of 2.5 million gallons 
can be stored for later treatment. When the total flow to 
these tanks exceeds 2.5 million gallons, which is only 
during significant storm events, a disinfection process 
(sodium hypochlorite and sodium bisulphite) is started 
and controlled through the SCADA system. The disinfected 
primary settled storm related flow is then blended 
with fully treated effluent and sent to the lake through 
our effluent line. There are no actual sludge collection 
mechanisms in the tanks, however hydraulically operated 
tipping buckets flush the tank bottom to hoppers on the 
influent side of the tank. Electrically actuated valves are 
then opened and the remaining solids and liquid are 
returned to the plant at the very south end of the influent 
channel. 

Post primary clarification, flow is channeled into a wet 
well. Flow is then pumped through a 42 inch line up to 
a diversion chamber in the fixed film reactor building, 
54.02 feet above the intake of the pumps. Pressure 
sensitive level indicators monitor the level of the wet well. 
There is a bypass weir located at this wet well. The level 
is maintained such that a bypass will not occur except 
in the case of major mechanical failure. The pumps are 
started and ramp up and down by the use of Variable 
Frequency Drives. Each pump has a maximum pumping 
capacity of 15 MGD, which means that we are limited to 
a flow rate of 45 MGD total secondary treatment capacity 
with no bypass. 

Electrically actuated gates are controlled by the SCADA 
system to determine which of the four fixed film reactors 
will receive flow. When the plant flow is below 22.5 MGD, 
the influent is channeled through two of these reactors, 
and then through two of the final clarifiers. Flow is 
then pumped back to the top of the building, and sent 
through the remaining two reactors, where it flows back 
down the second two clarifiers. In 2015, all four rotating 
distributor mechanisms were replaced as part of an 
improvement project. Each fixed film reactor consists 
of a rotating mechanism with four arms attached. Each 
arm has nozzles that spray the primary settled effluent 
over plastic media which is shaped like miniature wagon 
wheels. The surface area of the media encourages 
zoogleal growth consisting of bacteria, protozoa, and 
other microorganisms. This growth utilizes much of 
the suspended and dissolved organic material in the 
wastewater, and converts it to cellular energy, as well as 

producing the byproducts of respiration and growth in 
the form of CO2, water, ammonia, nitrite, nitrate, and 
other molecular substances less toxic than untreated 
wastes. While our reactors have fans that can provide 
ventilation, adequate DO is maintained in our reactors 
simply with the inversion of air from the bottom of the 
reactor to the top related to temperature shift throughout 
the media. When the film on the media gets too thick, it 
sloughs off and flows through to the bottom of the tower, 
where it is collected along with the treated effluent in an 
underdrain system. 

There are four final clarifiers that are in-service at all 
times. During two stage operation, two final clarifiers 
provide first stage settling, and two primary clarifiers 
provide second stage final settling. Upon entering 
the clarifier, influent is dispersed across its width by 
an inlet baffle in to the clarification zone. Scum is 
separated by a baffle at this point and then pumped to 
the headworks channel. Flow passes over V-notch weirs 
into a rectangular launder, and then continues into an 
effluent channel. First stage flow goes to a wet well, where 
one of four recycle pumps returns it to the top of the 
reactor building for its second pass through the reactors. 
Second stage flows into the chlorine contact chamber 
where it receives disinfection. A traveling bridge system 
is controlled by the SCADA system. This bridge has both 
sludge scrapers on the bottom and skimmers on the top 
for solids and grease removal. The sludge scrapers pull 
the settled solids to hoppers on the influent end of the 
tank. Electrically actuated butterfly valves are controlled 
through setpoints in the SCADA system, and sludge 
pumps pull the settled final sludge from the hoppers, and 
send it back to the headworks channel for settling in the 
primary clarifiers.

The Rocky River WWTP is required to meet NPDES  
E. coli limits of less than 126 colony forming units per 
100 ml of sample (monthly average). In order to achieve 
this, we utilize 12.5 % Sodium Hypochlorite to oxidize the 
pathogenic material. A chlorine contact chamber allows 
for adequate detention time. The sodium hypochlorite 
is injected using chemical metering pumps into water 
carrier lines from the chemical storage building in the 
lower plant up to the chlorine hut in the upper plant. 
The dosing point is just post final clarification. A mixer 
assists in provided homogenous contact, ensuring that 
the majority of pathogenic material is exposed to the 
disinfectant. Flows move through a serpentine tank 
system, with baffles to provide additional mixing. Just 
prior to entering the final effluent line, the flow is dosed 
with 38% Sodium Bisulfite to reduce the chlorine residual 
to below 0.038 mg/L of Total Residual Chlorine, which 
is also an NPDES permit requirement. Two Hach CL17’s 
are in-service for remote and local monitoring, and the 
operations department also runs titration type testing for 
monitoring low level total residual for permit compliance. 
In 2016, a capital improvement project incorporating the 
dosing control and residual monitoring was completed. 
This improvement allows us to set a target remote residual 
on the operations station computer. The SCADA system 
monitors the remote chlorine residual and sends signals 
to the dosing pumps to speed up or slow down, depending 
on how the residual is maintaining. The sodium bisulfite 



www.ohiowea.org                                                                                                                                                     31

pumps are also located in the chemical storage building. 
Those pumps are currently controlled manually by 
operators; however plans are in the works to tie them into 
the SCADA system in 2017. For flows greater than 45 
MGD, when the Excess Flow Primaries are in service, a 
similar system is in place for disinfection of bypass flows. 
Flows are disinfected in the effluent channel, and are hit 
with sodium bisulphite just prior to discharge into the 
bypass effluent line.

 
Heading into "The Cloud"

In 2016 the Rocky River WWTP started making the leap, 
in both operations and administration, into the “cloud”. 
This transition began with the use of a web-based 
maintenance scheduling and tracking software called 
HIPPO. Maintenance staff and operators spent many 
hours over the winter of 2015-2016 gathering data about 
the equipment throughout the plant, and then entering 
that data into a spreadsheet. The staff at HIPPO took 
those spreadsheets and put them together in a format 
that allows operators to input a work request. Something 
as simple as “Raw sludge pump #1 is making noise” 
becomes a detailed record of troubleshooting, repair, hours 
invested, inventory used, and repair company names all 
associated with this one piece of equipment. When asked 
what he likes about this system maintenance mechanic 
Mike Clough says “Down the road, this has the potential 
to give us a more accurate inventory and reference for 
parts replacement needs. This also gives us the ability 
to easily look up how we fixed something in the past.” 
With senior people retiring, passing on this institutional 
knowledge becomes critical. According to Daryl Radeff, 
soon to retire maintenance foreman “New guys coming 
in won’t necessarily know right off the bat what is going 
on with our particular pieces of equipment. I’m going to 
leave my knowledge in HIPPO as much as I can”.

The next step into the cloud involved the use of Right 
Stuff Precinct Manager, the new payroll software that the 
majority of the city is now using. This program includes 
scheduling, time off requests, and leave bank tracking. 
Staff is assigned a user name and log in, which they can 
use from any computer: home, and at work. This allows 
them to request their leave as soon as they know they 
need it. Assistant Superintendent Keith Bovard has 

been very involved in the set up of this project. “We have 
simplified scheduling and planning operations because 
the schedule is available to everyone and allows everyone 
to see what staffing levels are on a daily basis." For 
Christine Gottwald, the person that previously put all 
of the paperwork for each pay period together, this has 
streamlined her job significantly. Because staff handles 
their own requests, “We have minimized mistakes this 
way.” One of the other benefits to this program is the 
ability to run reports detailing sick leave usage and 
overtime costs.

The final step into the cloud is being implemented in 
spring/summer of 2017. Working with integrator Mike 
Yammine and Systems Group Technologies, the SCADA 
monitoring system is slowly being transitioned over 
to ICONICS remote cloud monitoring. “Remote cloud 
monitoring and analytics provides facility operations 
and managers a platform to provide real-time process 
visualization and analytics. The “Internet of Things 
(IoT)” driven by Industry 4.0 initiatives introduces 
the ability to increase operational efficiency, improve 
sustainability and reduce costs. Benefits of using IoT are 
publishing data securely to the cloud, visualize on any 
device anywhere, remotely monitor and control assets, 
integrate with existing equipment and streamline the 
user experience. Systems Group Technologies integrates 
ICONICS IoT solutions in any industry providing 
actionable insight of operational performance. We can 
integrate with other hardware solutions such as control 
or monitoring hardware, wireless or private cellular 
networking and power monitoring for energy analytics.” 
Operators and maintenance staff will have continuous 
access to plant information by use of both tablets and 
traditional computer monitors. A web of connectivity is 
being built throughout the plant on a private wireless 
communication network. This will allow for connectivity 
virtually everywhere in the plant fence. That means that 
when a mechanic is working on a piece of equipment in 
a basement with no touchscreen, he can see how other 
plant processes are being affected by the equipment he 
is working on in real time. During high flow operations, 
we will no longer have to station a man at a computer in 
a room, he will be able to bring the computer with him. 

Overhead View of Rocky River WWTP circa 1939. 

Rocky River WWTP Staff

CarrieAnne Rosemark, Superintendent
Keith Bovard, Assistant Superintendent
Daryl Radeff, Maintenance Foreman
Art Stolze, Laboratory Technician/Pre-Treatment Coordinator
David Miller, Electrician
Operators: Joel Clough, Nate Clough, Ken Gerrick, Dave Goots, 